Super Skybolt 60 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
SKY6P01RPLANS1
SKY6P03INSTRUCTIONS1
SKY6W27BALSA 1/16" SHEAR WEBS (25)2
WPNTS002WHEEL PANTS SET MEDIUM1
WPNT002WHEEL PANTS 1/2 SET2
CANPY056CANOPY1
COWL009ABS COWL FRONT1
COWL010ABS COWL REAR1
SKY6D01DECAL SHEET1
SKY6F141/8" DC PLY TANK FLOOR2
DIE-CUT BALSA
SKY6F011/8" DC TOP FRONT FUSE SIDE2
SKY6F021/8" DC BOTTOM FRONT FUSE SIDE2
SKY6F031/8" DC TOP AFT FUSE SIDE2
SKY6F041/8" DC BOTTOM AFT FUSE SIDE2
SKY6F051/8" DC TOP FRONT FUSE DOUBLER2
SKY6F061/8" DC BOTTOM FRONT FUSE DOUBLER2
SKY6F071/8" DC TOP AFT FUSE DOUBLER2
SKY6F081/8" DC BOTTOM AFT FUSE DOUBLER2
SKY6F091/8" DC AFT FUSE BOTTOM1
BALSA SHEETING
SKY6W182" x 28" BALSA AILERON4
SKY6W201/16" x 7/8" x 29" BALSA TRAILING EDGE SHEETING8
SKY6W211/16" x 2-1/4" x 29" BALSA TOP WING LEADING EDGE SHEETING4
SKY6W221/16" x 2-1/8" x 28" BALSA BOTTOM WING LEADING EDGE SHEETING4
LONG STICKS
SKY6F263/16" x 3/16" x 24" BALSA STRINGERS9
SKY6S043/16" x 1/4" x 24" BALSA TAIL RIBS4
SKY6S053/16" x 3/4" x 24" BALSA TAIL FRAME3
SKY6W121/8" x 3/8" x 28" BALSA SPARS8
SKY6W241/16" x 3/8" x 30" BALSA CAP STRIPS9
MEDIUM SHEETING
SKY6F193/16" x 1-3/8" x 24" BALSA AFT FUSE CORNERS2
SKY6F243/16" x 2" x 18" BALSA BOTTOM NOSE SHEETING1
SKY6F251/4" x 1-3/4" x 18" BALSA FRONT FUSE CORNERS1
SKY6S071/16" x 1-3/8" x 24" BALSA ELEVATOR CROSS SHEETING1
SHORT STICKS
SKY6F321/4" x 1/4" x 12" BALSA TRIANGLE1
SKY6W141/8" x 3/8" x 18" BALSA SPAR DOUBLER8
SKY6W261/8" x 1/4" x 15" BALSA RIB BRACING1
SKY6W283/16" x 3/8" x 12" BASSWOOD HITCH RAILS1
SKY6W291/16" x 3/8" x 12-3/4" 3-PLY TOP WING TRAILING EDGE BRACE1
WING PARTS
SKY6W053/16" DC BALSA WING TIP PARTS2
SKY6W15BALSA SHAPED LEADING EDGE SET2
SKY6W17BALSA SHAPED TRAILING EDGE SET2
SKY6W251/16" BALSA I-STRUT SHEETING2
SKY6W423/32" DC BALSA BELLY SHEETING1
NOSE & TAIL SHEETING
SKY6F223/32" x 2-3/8" x 14" BALSA TOP NOSE SHEETING1
SKY6F233/32" x 2-5/8" x 24" BALSA SIDE NOSE SHEETING2
SKY6S061/16" x 3" x 24" BALSA TAIL SHEETING8
SKY6S081/16" x 2-5/8" x 24" BALSA ELEVATOR SHEETING4
WING RIBS
SKY6W01DC BALSA RIBS B6, B7, T4, T5, B3, T82
SKY6W023/32" DC BALSA RIBS T5, T62
SKY6W033/32" DC BALSA RIBS B3, B42
SKY6W041/8" DC BALSA RIBS B2A, B2B, T3A, T3B1
SKY6W101/8" DC 3-PLY SERVO TRAY, RIBS T1, T2, B11
SKY6W111/8" DC 3-PLY RIBS T7B, B5B2
SKY6W131/16" DC 3-PLY HATCH, RIBS T6A, B5A,2
MEDIUM WOOD
SKY6F163/16" x 1-7/16" x 14" BALSA TURTLE DECK TOP1
SKY6F171/16" x 3" x 14-7/8" BALSA TURTLE DECK SHEETING2
SKY6S013/16" DC BALSA FIN PARTS1
SKY6S023/16" DC BALSA STAB PARTS1
SKY6S033/16" DC BALSA ELEVATOR PARTS2
MEDIUM DIE-CUT PLY PARTS
SKY6F101/8" DC PLY LG1, LG12, FORMERS F4, F51
SKY6W061/32" DC 3-PLY BRACES, TOP JOINERS1
SKY6W071/16" DC 3-PLY BOTTOM WING JOINERS1
SKY6W081/8" DC 3-PLY INTERPLANE STRUTS2
LARGE DIE-CUT PLY PARTS
SKY6F111/8" DC PLY COCKPIT FLOOR, INSTRUMENT PANEL1
SKY6F121/8" DC PLY FORMERS F2, F31
SKY6F131/8" DC PLY CABANE HOLDERS2
SKY6F151/8" DC PLY FORMERS F1A, F1B1
WING CENTER SHEETING
SKY6W231/16" x 2-5/8" x 13-1/2" BALSA WING CENTER SHEETING7
SMALL WOOD
SKY6F201/4" x 1" x 5" 5-PLY SHAPED FRONT WING BOLT BLOCK1
SKY6F211/4" x 1" x 5" 5-PLY SHAPED REAR WING BOLT BLOCK1
SKY6F279mm LUAUN ENGINE SPACERS4
SKY6F291/8" x 3/4" x 3/4" 3-PLY COWL SCREW PLATES4
SKY6F301/4" x 2-3/4" x 3" 5-PLY LANDING GEAR PLATE1
SKY6W301/4" x 1" x 2-1/16" 5-PLY FRONT WING BOLT PLATE1
SKY6W311/8" x 1" x 3-7/8" 5-PLY SHAPED TOP PLATE2
SKY6W321/8" x 1" x 1" 5-PLY SHAPED TOP PLATE DOUBLER4
SKY6W331/16" x 5/8" x 1-1/4" 3-PLY ALIGNMENT PLATE2
SKY6W371/4" x 3/8" x 1/2" BASSWOOD TRIANGLE GUIDES4
SKY6W391/4" BASSWOOD SERVO MOUNTS , SCREW BLOCKS6
SKY6W40BALSA BOTTOM WING CENTER TRAILING EDGE2
SKY6W411/8" x 1/8" x 2" BASSWOOD SERVO RISERS2
SMALL WING PARTS
SKY6W166-3/8" BALSA TOP CENTER LEADING EDGE1
SKY6W196-1/4" BALSA TOP CENTER TRAILING EDGE1
SKY6W361/4" x 3/8" x 6-1/4" BALSA TOP CENTER SPARS2
HARDWARE
PLTB0046-1/2" PUSHROD TUBE PLASTIC INNER WHITE1
WBNT1283/32" TAIL GEAR WIRE & BEARING1
WBNT175LBENT WIRE TORQUE RODS (LEFT)1
WBNT175RBENT WIRE TORQUE RODS (RIGHT)1
WBNT177FRONT CABANE STRUT (LEFT)1
WBNT178MIDDLE CABANE STRUT2
WBNT1791/8" REAR CABANE STRUT (LEFT)1
WBNT1801/8" FRONT CABANE STRUT (RIGHT)1
WBNT1811/16" FRONT I-STRUT WIRE4
WBNT1821/16" REAR I-STRUT WIRE4
WBNT1831/32" I-STRUT LOCKING WIRE4
WBNT1841/8" REAR CABANE STRUT (RIGHT)1
WBNT1851/32" TOP WING LOCKING WIRE1
WIRES16.074" x 12" PUSHROD WIRE, THREADED ONE END6
WIREF1212" COPPER WRAPPING WIRE4
BRST0215/32" O.D. x 3/4" BRASS TUBE 2
GLTP0161" x 36" FIBERGLASS TAPE1
METAL013METAL CLEVIS 2-56 THREADED2
METAL024SOLDER CLEVIS2
NUTS0036-32 BLIND NUT4
NUTS0148-32 HEX NUT6
NUTS0201/4-20 BLIND NUT2
NYLON02NYLON LARGE CONTROL HORN3
NYLON03NYLON SMALL CONTROL HORN6
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON17NYLON CLEVIS6
NYLON20NYLON NON-THREADED SWIVEL2
NYLON21NYLON SWIVEL CLEVIS2
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW18
SCRW018#6 x 3/4" PHILLIPS® SHEET METAL SCREW7
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW6
SCRW0358-32 x 1-1/2" SOCKET HEAD BOLT2
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW8
SCRW0716-32 x 2-1/2" MACHINE SCREW4
WSHR006#2 FLAT WASHER4
WSHR011#8 FLAT WASHER2
METAL030SOLDER CLEVIS FOR .074" WIRE2

Return to Parts Index | How to Order Parts